

TEST REPORT

Total3 page No. 2

Summary of Test Results

No.	Test Items	Unit	Test Results	Test Methods
1	Luminous transmittance (δ : 5.85mm)	%	88.43	GB/T 2410-2008
	blank			

Other case description

/

